
U.S. Department of the Interior 

Final Environmental Assessment 

Upper Thompson Sanitation 

District Water Reclamation Facility 

and Lift Station Improvement 

Project  

EA No. ECAO-EA-2024-002 

Project No. EC-2020-086 

Prepared by: 

ERO Resources Corporation 

Prepared for: 

United States Department of the Interior 

Bureau of Reclamation 

Missouri Basin Region 

Eastern Colorado Area Office 

August 2024 



U.S. Department of the Interior 

Mission Statements 

The U.S. Department of the Interior protects and manages the Nation’s natural resources and cultural 

heritage; provides scientific and other information about those resources; honors its trust responsibilities 

or special commitments to American Indians, Alaska Natives, and affiliated Island Communities. 
[...]
Wells, Jeffrey V., D.K. Niven, and J. Cecil. 2005. The Important Bird Areas Program in the United 

States: Building a Network of Sites for Conservation, State by State. USDA Forest Service General 

Technical Report PSW-GTR-191. 

https://www.fs.usda.gov/psw/publications/documents/psw_gtr191/psw_gtr191_1265-1269_wells.pdf. 

Accessed March 2024.  

 

https://ecos.fws.gov/ipac/
https://apps.nationalmap.gov/viewer/
https://www.fs.usda.gov/psw/publications/documents/psw_gtr191/psw_gtr191_1265-1269_wells.pdf


Upper Thompson Sanitation District WRF and LS Improvement Project Final EA, Larimer County, Colorado 

U.S. Department of the Interior  

Appendix A Eight-Step Process Required Under Executive Order 11988 
 

  



 D e n v e r  
D u r a n g o  

H o t c h k i s s  
I d a h o  

1 6 2 6  C o l e  B o u l e v a r d ,  S u i t e  1 0 0 ,  L a k e w o o d ,  C O  8 0 4 0 1 - 3 3 0 6  
8 3 5  E a s t  S e c o n d  A v e n u e ,  S u i t e  4 0 0 ,  D u r a n g o ,  C O  8 1 3 0 1  
1 6 1  S o u t h  2 n d  S t r e e t ,  P O  B o x  9 3 2 ,  H o t c h k i s s ,  C O  8 1 4 1 9  
7 1 5 4  W e s t  S t a t e  S t r e e t ,  S u i t e  3 9 8 ,  B o i s e ,  I D  8 3 7 1 4  

 

E R O  R e s o u r c e s  C o r p o r a t i o n  |  C o n s u l t a n t s  i n  N a t u r a l  R e s o u r c e s  a n d  t h e  E n v i r o n m e n t  w w w . e r o r e s o u r c e s . c o m  

January 26, 2024 

Executive Order 11988 and 11990 Compliance Memo for Upper Thompson Sanitation District 
Wastewater Treatment Facility, Environmental Report 

The Upper Thompson Sanitation District (UTSD) is proposing construction of a new wastewater 
treatment facility (WWTF) and two lift stations in the Estes Valley, located about 1.8 miles east of 
downtown Estes Park, Colorado (project area; Figure 1 in the Environmental Assessment [EA]).   

UTSD is seeking financial assistance from the U.S. Department of Agriculture (USDA) Rural Utilities 
Service (RUS). The RUS is one of three agencies within the USDA Rural Development (RD) program – 
Rural Business-Cooperative Service, Rural Housing Service, and Rural Utilities Service.  The agencies have 
programs that provide financial, technical, and educational assistance to eligible rural and tribal 
populations, communities, individuals, cooperatives, and other entities with a goal of improving the 
quality of life, sustainability, infrastructure, economic opportunity, development, and security in rural 
America.  Financial assistance can include direct loans, guaranteed loans, and grants to accomplish 
program objectives.  

UTSD is also seeking financial assistance from the Colorado Department of Public Health & 
Environment’s (CDPHE) State Revolving Fund, administered through the Colorado Water Resources and 
Power Development Authority (CWRPDA). 

Executive Order (EO) 11988 requires federal agencies to avoid, to the extent possible, the long- and 
short-term adverse impacts associated with the occupancy or modification of flood plains and to avoid 
direct and indirect support of floodplain development wherever there is a practicable alternative. EO 
11990 requires federal agencies to consider alternatives to wetland sites and limit potential damage if 
an activity affecting a wetland cannot be avoided.  FEMA implements an eight-step decision making 
process on projects that have potential impacts to wetlands or floodplains. The results of the eight-step 
decision-making process for the proposed action are described below.  

Purpose and Need  
The purpose of the proposed project is to meet the wastewater treatment demands of residents and 
visitors within the UTSD (Figure 2 in the EA). The proposed project is needed to: meet future wastewater 
flow estimates, meet applicable water quality standards and regulations, address aging and deficient 
infrastructure, reduce long-term operation and maintenance costs for UTSD, and allow for future facility 
expansion to meet projected wastewater flows when needed.  These issues are described in more detail 
below. 



E x e c u t i v e  O r d e r  1 1 9 8 8  a n d  1 1 9 9 0  C o m p l i a n c e  M e m o |  U p p e r  T h o m p s o n  S a n i t a t i o n  D i s t r i c t  W a s t e w a t e r  
T r e a t m e n t  F a c i l i t y   J a n u a r y  2 6 ,  2 0 2 4  

E R O  R e s o u r c e s  C o r p o r a t i o n  |  C o n s u l t a n t s  i n  N a t u r a l  R e s o u r c e s  a n d  t h e  E n v i r o n m e n t  P a g e  |  2  

• Increased Wastewater Flow: Population expansion and associated increases in wastewater flow 
in the wastewater utility service area are expected to continue.  The existing WWTF is unable to 
hydraulically pass and provide treatment to future wastewater flow and loadings beyond 2.0 
million gallons per day (mgd) and 4,450 pounds of five-day biochemical oxygen demand per day 
without significant modifications that require site expansion. 

• Future Regulations: The WWTF is unable to reduce nutrients (total phosphorus (TP) and total 
nitrogen), metals, and temperature to the anticipated future water quality standard effluent 
levels without significant modification of the existing treatment process that would require site 
expansion or de-rating of the WWTF below 2.0 mgd.  

• CDPHE Requirements: The WWTF discharge permit requires that the UTSD “initiate engineering 
and financial planning for expansion… wherever throughput reaches eighty (80) percent of the 
treatment capacity” and “… commence construction of… expansion wherever throughput 
reaches 95 percent of the treatment capacity.”  The UTSD’s 80 percent and 95 percent flow 
throughputs are 1.6 and 1.9 mgd, respectively.  The peak month flow in May 2015 was 1.7 mgd.  
The UTSD’s 80 percent and 95 percent influent organic loading throughputs are 3,560 and 4,228 
pounds per day (ppd), respectively.  The existing WWTF has not exceeded the 80 percent peak 
month organic loading.  The highest peak month loading between January 2014 and December 
2019 was in June 2017 at 2,540 ppd. 

• Facility and Infrastructure Age: The WWTF was constructed in the mid-1970s with upgrades 
conducted in the 2000s.  The WWTF will reach its 50-year design life in 2025.  Although UTSD 
staff has maintained the facility in excellent condition, the WWTF lacks operational flexibility; 
does not meet 2019 codes (building, electrical, and fire), standards, and regulations; and is 
approaching the end of its useful life with deteriorating structures/equipment and replacement 
parts hard to find.  As WWTF flow and loadings continue to approach rated capacity, it will 
become increasingly difficult to remove structures from service for maintenance.  The cost to 
maintain, as well as retrofit, existing structures for new purposes will require significant 
investment.  Additionally, the Thompson River Lift Station (TRLS) and Fish Creek Lift Station 
(FCLS) are reaching the end of their useful lives and present operational challenges and hazards. 

• Limited Aerobic Digester Capacity: The aerobic digesters were constructed for the original 
facility capacity of 1.5 mgd.  Digester capacity is limited during peak loading events and will be 
further limited as the influent flow and loadings approach the permitted and projected flow and 
loading capacities.  The enclosed digester roof and walls experience severe corrosion and were 
replaced in 1997.  The digester roof will likely require replacement in the next five years.  

• Limited Filtration Capacity: The WWTF filters were constructed for the original facility capacity 
of 1.5 mgd.  The filters capture solids sloughed from the nitrification towers during normal 
operation and are operated without polymer addition.  Both the filter beds and surface wash 
arms need to be replaced.  The filters require significant upgrades to operate at a higher flow 
rate for the WWTF capacity of 2 mgd.  Currently at a flow rate of 100 gallons per minute into the 
filters, nearly constant backwashing is required.  The filter capacity will be limited for TP 
removal/polishing with the addition of alum and/or polymer as the influent flow and loadings 
approach the permitted and projected flow and loading capacities. 

• Chlorine Contact Basin: UTSD staff has limited ability to prevent short circuiting in the chlorine 
contact basin during operation due to the layout of the basin. 

• Outside Clarifier: UTSD staff is unable to operate the outside clarifier in the winter months due 
to freezing.  The clarifier is removed from service during the winter and limits treatment 
capacity of the WWTF. 



E x e c u t i v e  O r d e r  1 1 9 8 8  a n d  1 1 9 9 0  C o m p l i a n c e  M e m o |  U p p e r  T h o m p s o n  S a n i t a t i o n  D i s t r i c t  W a s t e w a t e r  
T r e a t m e n t  F a c i l i t y   J a n u a r y  2 6 ,  2 0 2 4  

E R O  R e s o u r c e s  C o r p o r a t i o n  |  C o n s u l t a n t s  i n  N a t u r a l  R e s o u r c e s  a n d  t h e  E n v i r o n m e n t  P a g e  |  3  

Proposed Action (Alternative 1) 
Alternative 1 would include construction of a new WWTF and influent lift station on the southeast 
corner of the intersection of Mall Road and State Highway (SH) 34, demolition of the existing WWTF 
along Mall Road, and replacement of the FCLS south of the intersection of Fish Creek Road and St. Vrain 
Avenue/SH 36.  

Construction of the new WWTF would include:  

• Construction of the lift station/headworks, equalization basin, biological nutrient removal (BNR) 
basins, blowers, secondary clarifiers, advanced water treatment filtration, ultraviolet (UV) 
disinfection, solids handling, waste-activated sludge storage, aerobic digesters, solids 
dewatering (centrifuge), and an operations building as shown on Figure 3 in the EA. 

• Phased construction of initial facilities for a capacity of 2.0 mgd with space allocated for future 
expansion to 3.0 mgd and beyond 4.0 mgd. 

• Continued use of the FCLS with gravity flow through a new interceptor from the discharge to the 
new lift station/headworks. 

• Construction of new outfall pipe and outfall discharge location at the Big Thompson River. 
• Relocation of existing aboveground electrical power lines on the site.  

A phased approach is recommended to appropriately size the WWTF for current and future flows.   

• Phase 1 would include facilities to meet a 2.0-mgd capacity.  Two clarifiers and two BNR basins 
with a 1.0-mgd capacity each, would be constructed.  Buildings would be sized for a buildout 
capacity of 4.0 mgd, with installation of equipment for a 2.0-mgd capacity.   

• Phase 2 would include the construction of a third BNR basin and third clarifier as well as 
installation of necessary equipment to expand the capacity to 3.0 mgd.   

• Phase 3 would include construction of a fourth BNR basin and fourth clarifier as well as 
installation of necessary equipment to expand to the buildout capacity of 4.0 mgd.  A capacity of 
3.0 mgd may be initiated earlier if the Estes Park Sanitation District joins in the project.  The 
proposed site layout and improvements, including proposed phasing, are shown on Figure 3 in 
the EA. 

Demolition of the existing WWTF and TRLS would include: 

• Demolish, remove, salvage, and dispose of existing structures, equipment, piping, electrical, and 
materials. 

• Verify termination of utility services (electric, water, telephone, and natural gas) to include 
removing meters and capping lines. 

• Remove items scheduled to be salvaged and placed in designated storage areas. 
• Remove existing exposed piping, equipment, conduit, and electrical wiring.  
• Remove roofs, ceilings, walls, joists, electrical, mechanical, furnishings, and other 

appurtenances. 
• Remove concrete walls of basins to 2 feet below grade. 
• Fill basins and openings and compact structural fill to the proposed finished grade. 
• Remove and dispose of all debris from demolition.  
• Abandon in place the existing pipeline and Big Thompson outfall.  



E x e c u t i v e  O r d e r  1 1 9 8 8  a n d  1 1 9 9 0  C o m p l i a n c e  M e m o |  U p p e r  T h o m p s o n  S a n i t a t i o n  D i s t r i c t  W a s t e w a t e r  
T r e a t m e n t  F a c i l i t y   J a n u a r y  2 6 ,  2 0 2 4  

E R O  R e s o u r c e s  C o r p o r a t i o n  |  C o n s u l t a n t s  i n  N a t u r a l  R e s o u r c e s  a n d  t h e  E n v i r o n m e n t  P a g e  |  4  

• Return the property to the U.S. Bureau of Reclamation (USBR), convert the site to a hauled 
waste / RV dump station site, and/or allow for the Estes Valley Recreation and Park District 
vehicle parking and Big Thompson River access.  

Replacement of the FCLS would include: 

• Construction of a new lift station on USBR property (under a special use permit) adjacent to the 
existing lift station.  

• Connect to the new lift station to the existing dual force mains. 
• Demolish the existing lift station.  

Wastewater conveyed by the FCLS would flow by gravity through a proposed Mall Road interceptor 
extension from the existing WWTF to the new WWTF headworks.  A gravity extension of the Big 
Thompson Interceptor would be constructed from SH 34 to the new WWTF to convey Big Thompson 
interceptor flow.  The two interceptor extensions are shown on Figure 3 in the EA. 

Step 1: Determine whether the proposed action is in a wetland and/or the 100-year floodplain (500-
year floodplain for critical actions), and whether it has the potential to affect, or be affected by a 
floodplain or wetland. 
 
According to the current Federal Emergency Management Agency (FEMA), Flood Insurance Rate Map 
(FIRM) number 08069C1113F (effective December 19, 2006) and 08069C1113F (effective December 19, 
2006), portions of the project area are in FEMA 100 Year Flood Zone AE, FEMA 100 Year Flood Zone A, 
and FEMA 500 Year Flood Zone X (Figure 4 in the EA). Zone AE and Zone A are considered Special Flood 
Hazard Area (Zone A), which is defined by FEMA as an area subject to inundation by the 1 percent 
annual chance flood event.  Zone A identifies a special flood hazard area for which no base (100-year) 
flood evaluations have been provided, while Zone AE identifies a flood hazard area where base flood 
elevation have been derived from detailed hydraulic analyses. Approximately 1.5 acres of the project 
area are within Zone AE and Zone A.  The remainder of the project area is within Zone X, an area with 
minimal flood hazard, defined as areas outside the 0.2 percent annual chance floodplain. 

UTSD would comply with all FEMA National Flood Insurance Program (NFIP) and Larimer County 
floodplain development stipulations. Based on current FIRM mapping, and preliminary design UTSD 
would potentially submit a Letter of Map Revision (LOMR) through FEMA prior to construction of 
Alternative 1. Based on this information, UTSD anticipates no change in base flood elevation and no 
direct or indirect impacts to the existing floodplain.  

A maximum of 0.83 acre of the project area overlap NWI features, of which 0.12 acre consists of 
mapped open water and 0.71 acre consists of mapped wetlands. Due to preliminary project design, 
precise impacts to wetlands are not known at this time. If any work is planned within the Big Thompson 
River or adjacent wetlands, a Section 404 permit would be required from the Corps for the placement of 
dredged or fill material within wetlands or below the ordinary high-water mark.  It is assumed that the 
proposed activities would likely be authorized under CWA Section 404 Nationwide Permit (NWP) 12 for 
the pipeline crossing and NWP 7 for outfall structures.  Impacts from pipeline installation would likely be 
temporary, and the affected areas would be returned to preconstruction elevations.  The outfall 



E x e c u t i v e  O r d e r  1 1 9 8 8  a n d  1 1 9 9 0  C o m p l i a n c e  M e m o |  U p p e r  T h o m p s o n  S a n i t a t i o n  D i s t r i c t  W a s t e w a t e r  
T r e a t m e n t  F a c i l i t y   J a n u a r y  2 6 ,  2 0 2 4  

E R O  R e s o u r c e s  C o r p o r a t i o n  |  C o n s u l t a n t s  i n  N a t u r a l  R e s o u r c e s  a n d  t h e  E n v i r o n m e n t  P a g e  |  5  